

Sample / Report No : CG19-012478.001

Print Date : 31/07/2019

JOE No : CG19-012478

Report Control No : CGR0001075469
 Sample described by customer as : ZOGEM ULTRASAFE

Customer Name : INFINITE ELECTROTECH PRIVATE LIMITED
 Customer Address : NO 100, KUTHAMBAKKAM ROAD
 : CHETTIPEDU
 Postal Code : 600105
 State : Tamil Nadu
 Country : INDIA
 Sample Type : ZOGEM ULTRASAFE
 Received : 23/07/2019
 Sample Qty. Recd. : APPROX. 500 G
 Remark : Leaching Test (EN12457-2)
 Test Start : 23/07/2019
 Test End Date : 30/07/2019

Test/Parameter	Method	Result	Unit
Cadmium (as Cd)	EN 12457-2/ICPOES	0.30	mg/kg
Cobalt (as Co)	EN 12457-2/ICPOES	1.40	mg/kg
Copper (as Cu)	EN 12457-2/ICPOES	ND(DL : 0.1)	mg/kg
Iron (as Fe)	EN 12457-2/ICPOES	339.70	mg/kg
Nickel (as Ni)	EN 12457-2/ICPOES	42.70	mg/kg
Lead (as Pb)	EN 12457-2/ICPOES	ND(DL : 0.1)	mg/kg
Zinc (as Zn)	EN 12457-2/ICPOES	ND(DL : 0.1)	mg/kg

Per pro SGS India Private Ltd



L_SIVAKUMAR
 Authorized Signatory

****End of Report****